>
kFl'
il

o
SO

oo
HE I BFHRAN T

E ST o Moy ot
WE EERrcr3E

fnc’yét S0

Plastic Version

i

&
R

S
R A
I

N
/|

>
(34
B>
i
‘ E§¢Mﬂ
>
& fo
o
m

,‘
-
o

R &4

SHP A
T~
2. o EA
a
=
Tr
=

=
=

S
=4
A
o
=
=
Ho
SIRER

)

—

un e
(2
g
=
o

FE DTS M

N

Il
o
SHER D

SHE8 B2

W SE

T O,
ST O

il
RS >

v
prmn

Gl

(=g
B SR

Sluz
&

FhE°
ST

Il

S
=
N
Se s

SN B

W ARl
N RATER
o EEEE
I R ESE

I\% o
s
g
i

5

° B AN

Akl EET D>

{19

[\
— W -3
oot

ol
>

. 00—
>

RSN
ol
T

SEE
I e3¢ et
S

AT MAETAATE > THLHM -
@2004 iy B IS LR s A7 PR A\ WA AT A5k A

INSTRUCTION MANUAL

A SAFETY PRECAUTIONS

This radio control model is not a toy.

@ The rotor on this model rotates with high speed and
would possibly be dangerous. You are responsible for
the safety operation check, assembly and adjustment
of this model.

@ Assemble this model only in places out of the reach
of children.

@ After every flights, check screws, nuts and parts
for wear and looseness. For safety, damaged parts
should be replaced or repaired immediately.

@ For replacement, use only parts supplied by Compass
Model. Parts not made by Compass Model could cause
malfunctions or crashes of the model. Compass Model
do not take any responsibility for any damage so
caused.

@ Keep this instruction manual as reference even after
assembly.

Total length: 1270mm
Transmission rate: 8. 7:1:5
Take-off weight: 3. 55kg
Rotating diameter: 1360mm

SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE.
@2004 BY ZHU HAI COMPASS MODEL MANUFACTURE LTD. ALL RIGHTS RESERVED.



IN THIS PACKAGE

B EARY HAth:
MT & REEERSRR, 5T EFEM BATHE -

In order to operate this model, you need to purchase the following items which are not included in the package.

NECESSARY |TE

MS NOT INCLUDED

A EANEREZIRER TR
Radio for engine-powered R/C helis,
and dry batteries.

O IF{E MM EFHRE T BERR,
fRIARZES, FEARI—

Ot A EIFESRIEZRIAAE.

@ This model requires a EMS System radio for

Engine-powered R/C heli with 5 servos
and 1 gyro.

@For more information of the radio, please refer

to the radio sets manual.

Transmitter

5L

é

Ni—

L

Receiver

BIPS
Switch

ERIEMEE NIRRT RIERE
EFREREXFY

USE ONLY RADIO FOR ENGINE-
POWERED HELI MODEL (ANY OTHER
RADIO IS PROHIBITED!)

pragey
EE

Caution

T i

Cd Battery

T
O

S50RHSE
Muffler for 50 class

504 & F
Class 50 engine

1.

B o

Main Rotor Blades
FREAR

K ELength  600mm
fL{&Hole Diameter 4mm
B2 EThickness 12mm

AL R EE

Use only GLOW fuel for model engines,

*Do not use gasoline or kerosine.

*GLOW fuel is highly flammable and explosive, always use
with care!

. Always keep the fuel and empty fuel cans away from children.
. Never refuel before the engine has cooled down.
. Be careful not to drink or allow the fuel in contact with eyes.

BRERMR -
SR LU R - |
BRI S BELE 51 A0S - EANSLTERS

iH 7

=
Glow Fuel LEABRBUHNREASTIEILE -
EEEBTRMN 3 —ERERHNRANRAAMME -
A GHHARA FEFRREEMRE -
Fuel Pump q:@]:ﬂﬂ

Starter Shaft
EEUPS

Fuel Filter
e i 2R

Plug Heater
BT

Loc
Loc

tite
tite BE 7K

(o F

Grease
i 8 i

Engine Starter

R FNEH

Battery for
Engine Starter
L

Instant Glue
K&K

B T A Tools necessary for assembly

<- ERIARIERE!

Handle the Tools Carefully!

AAWF (1. 5mm, 2mm, 2. 5mm, 3mm)
Hexagon wrench (1.5mm, 2mm, 2.5mm, 3mm)

Cutter Knife
;LT

Screw Driver
L¥2 )]
—F )
Needle Nose Pliers

S I




Master Block

Step 1: Main Shaft & Gear Set

X 1

MA4x6 set screw M3x25 Socket M3 Nylon Nut

_|_

head Bolt x 1 X 1

Install the Gear Set and Main Shaft as showed
left. Use the M3x25 Socket Head Bolt and M3
Nylon Nut to tight the Gear Set on the Main Shaft.

Hold the Main Shaft Up as much as possible, tight
the M4x6 Set Screw on the Master Block to fix the
Main Shaft at the right position.

Note: Locktitle is needed on the Set Screw
Here.

Step 2: Parts on Main Shaft

Flyborholde/r

./Ro’rer Head Set

M3x25 Socket
head Bolt x 1

Install the Swash Plate, Wash out Set & Rotor Head Set
on the Main Shaft as showed left.

Use M3x22 Socket Head Bolt to tight the Rotor Head
Set on the Main Shalft.

Connect the 2 Ball Links on the Wash Out Set with the
Balls on the Swash Plate Inner Ring.

Connect the Ball Link on the A Arm with any ball on
the Swash Plate outer Ring.

Use the Flybar to push the short shaft in the Flybar Holder

out.




Step 3. Landing Gear

+ +-

M3x5 set screw M3x16 Socket M3 Nylon Nut  3mm Washer
X4 head Bolt x 4 X 4 X 4

—
—
C
Skid Fooft
Skid Tube
M3x5
Set Screw
M3 Nylon
Nut A C

a) Use M3x20 Socket Head Bolts, M3 Nylon Nuts and 4mm Washer to fix
the plastic skid foot on the body. refer to detail view A.

b) Insert the two alumine Skid Tube into the hole of the Skid Foot.

c) Use M3xS5 set screws to tight the Skid Tube on the Skid Foot.

refer to detail view C.




Step 4. Paddles

M3x3 Set M3x10 Set M4x3 Set
Screw x 4 Screw x 2 Screw x 2

a): Screw the two Paddles in opposite direction onto the Flybar
untile the Flybar can be seen from the small hole on the Paddle.

5 Flybar appares here lybar appares here.
Ra
A0
c_)c}.@d\\
s
©)
NSKS
J <0
@ L
X
°Q

Do not hold here.

Note: Don't hold flybar control arm as a wrench when you fix
the paddile onto the flybar.

b): Make sure the two Paddles are balanced to the center and fix the Flybar

Stopper.
Make sure Two Paddles and two Flybar Control Arm are in the same

Panel and fix the Flybar Control Arm.

Make sure the Flybar Weight are balance and fix the Flybar Weight.
Note: the longer the Flybar Weight away from the center, the more
Stable the heliis.

Finally fix the set screw in the paddle.

Note: Locktitle is
needed in all set
SCrews.

M3x3
set screw

M3x10 set )

SCFGW\

@ Flybar Stopper

& Flybar Control

Arm




Step 5. Front Servo Mount

— & = ®
M3x20 Self Tapping M3x10 Self Tapping
Bolt x 6 Bolt x 4

M3x20
Self Tapping
Bolt

Front Servo
Mount

M3x10
Self Tapping
Bolt

b) Use M3x10 Self Tapping bolt to fix the Servo Tray on the Front Servo Mount.




Step 6. Install the Engine

= © (= © = --
M3x12 Socket M3x16 Socket M3 Washer
head Bolt x 2 head Bolt x 8 X 4

a). Assembly Cluth, Fly Wheel, Fan, Engine Mount
M3x12 Socket and the Engine.

Clutch

Nut from S
Engine Set sy Fly Wheel
Washer from
Engine Set 05-9001 Engine
Tool

3
/Veo*/d & Compass Engine Tool is need to tight
(04 3 :
86,04, the enine on the Fly Wheel.
O/p ~ e s

Note: LOCKTITL SHOULD BE USED IN ALL
SOCKET HEAD BOLTS HERE.

Corburo’rer\

. o c). Finally install the Carburater
b). Insert the whole engine set and fix it on the on the engine, refer to engine
body with M3 x 16 Socket Head Bolt and washers. manual.

7




Step 7. Tail

= © 0

M3x12 Socket QAS Nylon Nut
head Bolt x 2

Head Bolt

Belt Rudder Servo Mount

@ [Insert the Tail Boom into the Gear Box Set until Belt go through
the whole Boom. Install the Tail Link Supporters and Rudder Servo Mount on
the Boom.

(» Remove the Gyro
Mount

@ Insert the Tail Boom
and Gear Box.

Turn the Belt 90°

clockwisely.
(refer to the

detailed
view on left).

(» Install the Belt around the Pulley Wheel.
reinstall the Gyro Mount afterwards.

Inside the Frame 8




Step 8. Fins and Boom Supporters

© 0— © = ® = ® I—
M3x15 Socket M3x16 Socket M3x30 Socket M3x40 Socket
Head Bolts x2 Head Bolts x2  Head Bolts x2 Head Bolts x2

@ | © B
M3 Washer M3 Nylon o
x6 Nut x8 Tail Fin

Boom Supporter

M3x15 Socket
Head Bolt

C M3x16 Socket
Head Bolt

Head Bolt

A&B

A: Tight up the belt, use M3x30 Socket Head bolt and M3 Nylon Nuts to fix
the vertical fin and Tail Gear Box on the boom.

B: Use M3x40 Sockety Head Bolts, washer and M3 Nylon Nuts fix the Horizo
ntal fin and the boom Supporters on the boom. Use M3x15 Socket Head bolt and
M3 Nylon Nut to fix the Tail blade on the Blade holder.

C): Use M3 Socket Head Bolt and M3 Nylon Nut to fight the Boom Supporter
on the heli body.




Step 9. Servos

= © t— ® ©

M2x6 Socket M2.5x16 Self

Head Boltx5 Tapping Bolt x20 M2.5 Washer x20
M2.5x16
Self Tapping
Bolt

Servo Installation

Bolts come
with the Servo

Servo Horn

el —M2x6
I Socket Head
Bolt

Link Ball

Servo Horn

<BJ).dUse M2.5x16 Self Tapping Bolts and Washer install Servos on the heli
ody.

b). Use the self Tapping Bolt come from the Servo fix the horn on the servo.

c). Use M2x6 Socket Head Bolt infix the link ball on the horn. The distance
between the ball centre and the horn centre is roughtly 13.5mm.

10




Step 10. Wire Up

Elevator

/Gyro

Receiver

é\/i’rhh.SIOOnge \ Rundder
us |on\ \

Aileron
Battery With |
Sponge Cushion
Throttle

a). Adhere Gyro on the Gyro Mount, detail refer to Gyro's manual.
b). Use Nylon Bandage to tie Battery with Sponge Cushion on the front nose.
c). Use Elstic tie Receiver with Sponge Cusion on the front servo mount.

d). Connect servos, gyro, battery with Receiver, which servo goes where refer
to radio manual.

Step 11. Radious Stay Arm

\ ﬂ:—%&mious Stay
Boom

C=:iFS
Wash Out Arm/g

Main Grip

Parallel to
the Boom

Radious Stay Arm need to be at an angel so that Main Grips

and Washer Out Arms are parallel to the Boom.

11




Step 12. Radio Setting Data

after installing Servo, Gyro and other eletronics. Set up your radio with following data.

Pitch Curve

Hovering Loop Roll 3D Autorotation
100% 100% 100% 100% 100%
75% | / 75 | ’ 5% ‘/"//0 75% | 5% |
50% // 50% |- S0k 50% |- 50% /
254 @ 25 25% 1/ 255 | / 25% ‘/
0% 1 0% 1 o 1 2 3 4 5 0% 0%
Throttle Curve
Hovering Loop Roll 3D Autorotation
100% 100% 4 b 100% 100% 100%
% 75% &VZ 5% 750 |- 755 F
50% | 50% 50% 50% | 50%
25% | 25% 250 | 25% 250 |
0 o 0% o% 0 @ L 2 ? L 2
Pitch Setting Swash Type Setting
Hovering (ID1 ID2 ID3 Autorotation JR | Futaba
Loop Roll 3D Swash Type SWH
High Pitch|9~10 9~10 7 10 12 S3120° SR2
Hovering |5~5.5 3 0 0 N/A Aile Elev. Pitch
Low Pitch|-4 -6 -7 -10 -7 70% 70%

Above data just give some general idea of setting. It varies by engine,blades,muffler and pilot's style.
Adjust by actual flight.

12




Step 13. Set Up

a) Turn on the radio and set throttle position to mid stick (middle position)
For O deg. All three servo control horns must 90 deg to the sero edge.
Use sub trim in radio program to adjust each servo to get control horn
to the right angle.

<oro|lel

b) next is to adjust links from servo to L arms (2 on outside of frame and 1
in the middle of the frame) so that the L arms are all Horizontal.

Inner Arm
Horizontal

o ©
= = S Outer AR
@ e R UG ARM
T e e

c) next adjust the two side L arm links to swash plate to level swash plate.
a compass tool can be used here to level swash plate.

Main Shaoft

Swash Plate

Compass Swash Plate
Tool 06-0501

13




d) set the wash out control arm 90 deg to the main shaft.

Washout control arm

Main Shaft
Swash Plate

e). Set the mixing arm 3 deg. downwards to flybar so that the pitch link is 90
deg to the mixing arm.

& Fly Bar

30

Mixing ARm ¥

f). Install main blades and set to 0 deg pitch with the links on main blade
Grips. One ball link might need to be cut shorter to set the pithc to O.

»

g). Install and adjust the engine link so that link is 90 deg to the sero horn
and the engine horn.

9 o
(@)
o O\Q

g@{
Cl=mre

14




Summary:

W38, Link to cut in et

Linkage Length

Linkage Length ,

All linkage length are measured in this way. In case you change ball links, you

can set the same measurement.

15




49mm (1.93inch)

67mm (2.63inch)

Linkage Length
Linkage Length
Linkage Lenght
Linkage Lenght
Linkage Lenght
Linkage Lenght
Linkage Lenght

27mm (1.06inch)

68mm (2.67inch)

\

57mm (2.24inch)

29mm (3.9inch)

79mm (3.11inch)

27mm (1.06 inch) x 2: main blade holder to mix arm

49mm (1.93 inch) x 2: fly bar control arm to wash out control arm
68mm (2.67inch) x 2: mixing arm to swash plate inner ring

57mm (2.24inch) x 2: swash plate outerring to L arm
29mm(3.90inch) x 2: L arm to Horns of outer servos
67mm(2.63inch) x 1: front arm to horn of inner servo.

79mm(3.1Tinch) x 1: engine control

16




Step 14 Canopy Mount

M3x15 Set Screw

X 4

Canopy Moun

Set Screw

Use M3x15 Set Screws to install the 4 canopy mount on the heli body so that

later the Canopy can be installed.

Reminder: The Bolts connecting the Main Grips to Spindle are normally Not

Locktitled when out

Bolt here is not
OoX.

Regular checks are needed to ensure the safety of flights.
17

o

(=)

£

Qo

S —
~— )
3 o)
E 50
= nw
= @2
T 20
= 0=

© hl.l
$ 583
.M me




Step 15. Canopy & Check Turning Direction

Canopy Body

Canopy Window Canopy Damper

M2.5x 6 selftapping
Bolt

Note: Clean the canopy with Detergent or Soap Water before attaching the
Decal on the Canopy.

When Main Blade turn clock wise, the tail blade should
turn clockwise too. if not the Belt might be installed in
wrong direction.

18




% F k4 ABOUT THE DECAL

(1) (8)
/(9)
<«——(10)

(11)
/

<« (12)

(15)
/

19




	chart.pdf
	metal version chart




